City of
Livingston

Adopted Budget

Fiscal Year 2019 - 2020




Table of Contents

Section 1: City of LIVINGSTON Organization................ccooiiiiiiiiiiiiccccecceceeee ettt e et e e e et e e e eseeaeereeseasanan 5
City Description].c.q.. 2. 0. ot i o B S i n s e B S e e T e 6

Aerial VIEW OFf LIVINGSTON ......oviiiiiiiiiiieteeee ettt ettt ettt ettt st e s et e e e e eeneeeseneeeeeeneens 9

CItY OFFICIAIS ...t ettt et ettt et et e st eaeseeen et et ene et eneeneeenenaenes 10
OrganiZatioNAl CRANT.....c..cooiiiieetieece ettt et e e aee et e et e eeeee st esesesasessasessesseesneesanes 11
EXECULIVE SUMIMAIY ..ottt ettt et e e e et e eae e saaeeasesaeesaeeaesseeeseenneesnsesneenneessneen 12
SECtion 2: FUNA DESCIIPHIONS .......oocuiiiiiiiictictecee ettt e et e e e et esee st esseenssenssesesesaseesssessesssensseens 14
[...]
137,619 117,483 161,300 160,000
2100-810-4320 | Registration/Tuition/Training

1,521 1,503 5,500 6,000
2100-810-4331 | City Audit

7,501 7,600 7,600 7,600
2100-810-4340 | Computer Support Agreements

24,764 38,631 31,600 35,000
2100-810-4391 Water Storage Tanks O & M

- 7,940 10,000 10,000
2100-810-4392 | Water Wells O & M

330,266 140,513 340,000 526,000
2100-810-4393 | Distribution O & M

60,431 33,708 50,000 50,000
2100-810-4410 | Utilities

556,957 600,424 585,000 585,000
2100-810-4430 | Vehicle O & M

18,623 35,258 20,000 20,000
2100-810-4431 Equipment O & M

5,625 3,962 8,000 9,000
2100-810-4432 | Facilities O & M

7,427 3,306 21,714 15,000
2100-810-4520 | Insurance

40,569 36,274 44,889 43,350
2100-810-4530 | Comm/Cell Phones/Telephone

5,368 8,175 6,000 7,000
2100-810-4540 | Advertisement

1,374 1,073 2,500 2,500
2100-810-4550 | Printing

3,246 3,212 5,000 5,000
2100-810-4560 | Bank Service Fee Agreements

5,176 6,467 4,000 5,000
2100-810-4580 | Travel/Conferences/Meetings

1,966 992 4,000 5,000
2100-810-4606 | Small Tools & Equipment

6,300 11,411 13,000 8,000
2100-810-4611 Office Supplies

3,220 2,540 3,500 3,500
2100-810-4612 | Postage

8,453 7,627 9,000 9,000
2100-810-4619 | Miscellaneous Expenditures

1,178 1,270 2,000 2,000
2100-810-4640 | Books/Subscriptions/Periodical

- 66 500 500
2100-810-4641 Dues/Membership/Fees

23,107 22,549 27,000 30,000

80




2100-810-4642

SGMA Compliance ContributionEx

- - 50,000 99,636
2100-810-7416 | Water Meter Purchase
- 2,858 - -
2100-810-7418 | Water Hydrant Maintenance Exp
288 - - -
2100-810-7550 Repair, Replace & Refurbish
(8,500) - 100,000 100,000
Maintenance and Operations
1,309,576 1,107,636 1,532,103 1,759,086
Projects
2100-810-7445 | Improvements/Infrastructure
- - 300 -
2100-810-7640 | Water Tank Rehabilitation
- - 600,000 27,134
2100-810-7641 | New Well #8
- - - 1,000,000
Projects
- - 600,300 1,027,134
Vehicles, Equip & Improvements
2100-810-7410 | Equipment Purchase
34,280 11,872 90,113 67,880
2100-810-7411 Meter Replacement Expenditure
76,118 133,057 140,000 140,000
2100-810-7420 | Vehicle Purchase
- - - 11,250
2100-810-7430 | Furniture/Fixture/Improvements
- 498 - -
Vehicles, Equip & Improvements
110,399 145,427 230,113 219,130
Debt Service
2100-810-4717 | Well#13 SWRCB#1502037 Prin
- - 58,898 59,844
2100-810-4733 | Well#13 SWRCB#1502037 Interest
11,812 20,348 19,880 18,934
2100-810-4734 Well#148&16 SWRCB#2410004
Inter - - - 33,559
Debt Service
11,812 20,348 78,778 112,337
Non-Operating Expenditures
2100-810-8220 | Depr Exp - Improvements
320,815 380,016 - -
2100-810-8230 | Depr Exp - Equipment
21,831 34,999 - -
Depreciation
342,646 415,014 - -
Transfers Out
2100-810-7990 | Transfers Out
- 1,773,333 - -
Transfers Out
- 1,773,333 - -
Expenditure Total
2,211,049 4,140,846 3,192,934 3,989,454
Net Water $1,273,178 $(403,913) $850,860 $94,706
Estimated Fund Balance 3,656,677
6/30/2019
Estimated Fund Balance $3,751,383

6/30/2020

81




WATER CAPITAL FUND

Fund No. 2104

Fund Mission

The mission of the Water Enterprise Capital Projects Fund is to account for all of the activities,
revenues, expenditures, assets and liabilities in construction, replacement, upgrade, and improvement of major
water system capital facilities financed by water development impact fees, grants, and water rate payers.

Fund Description

Water System Description

Livingston provides potable water service to its residential, commercial, industrial and institutional
customers within the City limits. The City’s municipal water system extracts water from the underground
aquifers via a series of groundwater wells distributed throughout the City. The City relies on groundwater to
meet its supply needs. According to the 2000 Urban Water Management Plan, feasible alternative sources do
not exist within or nearby the City of Livingston. The City must rely on the underlying groundwater basin as an
expanding source for future water supply.

The City’s water system facilities includes eight active groundwater wells, a 1 million-gallon water
storage tank, and over 49 miles of pressured pipes ranging from two inches to 16 inches in diameter. (See Figure
68.) The active wells have a current supply capacity of approximately 13 million gallons per day. The firm
capacity, which is defined as the total capacity less one of the largest wells being out of service, is
approximately 10 million gallons per day. Water storage is provided to balance the water system and to meet
fire flow and emergency requirements.

Historical water consumption and production show seasonal and yearly fluctuations. In 2003, the City
produced 1.9 billion gallons (5.3 million gallons per day or 5,969 acre-feet) of water servicing a population of
approximately 12,600 residents. Over the past 10 years the consumption rate in the City has ranged between a
low of 423 gallons per capita per day in 2003 to 628 gallons per capita per day in 1999. If industrial users are
not included, the per capita consumption rates are considerably less. The current Water Distribution System
Master Plan uses 200 gallons per capita per day for planning purposes.

Water Development Impact Fees

The State Mitigation Fee Act (Government Code Sections 66000 et. seq.) allows municipalities to
impose development impact fees on new residential, commercial and industrial developments so that each
development pays its proportionate share of the impact these new developments have on the community. An
impact fee is an exaction:

e In the form of a pre-determined monetary payment.

e Assessed as a condition to the issuance of a building permit, an occupancy permit, or subdivision
map approval.

e Imposed pursuant to local government powers to regulate new growth and development and
provide for adequate public facilities and services.

82



Account Description
Number
2104 Water Capital Fund
Revenue
Intergovernmental 2016-2017 2017-2018 2018-2019 2019-2020
Actuals Actuals Adopted Adopted
Budget Budget
2104-000-3956 | CDBG GRANT-WELL#17 PROJECT $591,265 $16,870 $ - $ -
REV
2104-000-3963 | 16-CDBG-11142 WtrLine Proj Rev
- 122,931 1,427,069 694,334
Intergovernmental
591,265 139,801 1,427,069 694,334
Charges for Services
2104-000-3551 | Developer Impact Fees
81,464 206,036 100,000 120,000
Charges for Services
81,464 206,036 100,000 120,000
Return on Use of Money/Prop.
2104-000-3610 | Interest Income
39,967 59,520 - -
Return on Use of Money/Prop.
39,967 59,520 - -
Miscellaneous Revenue
2104-000-3954 | Reimbursements/Refunds
50,919 82,344 - -
Miscellaneous Revenue
50,919 82,344 - -
Transfers In
2104-000-3990 | Transfer In
- 1,773,333 - -
Transfers In
- 1,773,333 - -
Revenue Total
763,615 2,261,033 1,527,069 814,334
Expenditures
Maintenance and Operations
2104-830-4310 | Contract Services
- 142 - -
Maintenance and Operations
- 142 - -
Projects
2104-830-7624 | 16-CDBG-11142 WtrLine Proj Exp
- - 1,429,395 696,660
Projects
- - 1,429,395 696,660
Vehicles, Equip & Improvements
2104-830-7550 | Repair, Replace & Refurbish
- - - 276,396
Vehicles, Equip & Improvements
- - - 276,396
Expenditure Total
- 142 1,429,395 973,056
Net Water Capital $763,615 $2,260,891 $97,674 $(158,722)
Estimated Fund Balance 278,722
6/30/2019
Estimated Fund Balance $120,000
6/30/2020

83




DOMESTIC WASTEWATER
ENTERPRISE OPERATING FUND

Fund No. 2101

Fund Mission

The mission of the Domestic Wastewater Enterprise Operating Fund is to account for all activities,
revenues, expenditures, assets, and liabilities necessary for the collection and treatment of domestic wastewater
generated within the City of Livingston.

Fund Description

Livingston operates its own wastewater collection system and domestic wastewater treatment plant.
This collection system consists of approximately 31.25 miles of 6-inch through 27-inch diameter sewer pipe.
Approximately half of this total consists of 8-inch sewer mains. The “backbone” of the system consists of sewer
trunk lines, generally 10-inches in diameter and larger, that convey the collected wastewater flows to the
domestic wastewater treatment plant. There are nine lift stations in the collection system, the largest of which is
the Highway 99 Lift Station. The Highway 99 Lift Station pumps wastewater collected from the east side of
Highway 99, and discharges it on the west side of the highway into the Vinewood sewer trunk line.

During dry weather conditions, the average day dry weather for Livingston is 1.06 million gallons per
day. Wet weather flow currently is 1.64 million gallons per day. Continued development in Livingston will
increase the peak flow conveyed through the existing collection system. At build out, the average dry weather
flow is projected to be 4.5 million gallons per day and the average peak dry weather flow per day is projected to
be 6.60 million gallons. Those segments of the existing collection system will need to be replaced in order to
correct existing deficiencies and to accommodate growth.

Livingston’s first domestic wastewater treatment facility was constructed in 1963. It consisted of
screening, grit removal, primary clarification, anaerobic digestion, solar sludge drying, and six
treatment/percolation ponds. In 2004, Livingston completed a $7.7 million upgrade to the facility that included
a new oxidation ditch, two new secondary clarifiers, four new influent pumps, and a mechanical bar screen. The
plant has been producing an excellent effluent consistently well below the effluent limits. The Biochemical
Oxygen Demand, Total Suspended Solids, and nitrogen levels have all been less than 10 mg/l, approximately 20
percent of the maximum allowable limits.

Livingston spent $1,406,043 in FY2006 to purchase 54.6 acres of property adjacent to the domestic
wastewater treatment plant. The property provides a great opportunity for future use at discharging water from
the expanded domestic wastewater treatment plant. $1,443,447 was spent in FY2007, $91,497 was spent in
FY2008, and $188,981 was spent in FY2009 for engineering and environmental studies to expand the domestic
wastewater treatment plant. The City has completed the engineering and the environmental studies for the
wastewater treatment plant expansion. The total estimated cost of the domestic wastewater treatment plant is
$28,294,069.

84



Account Description
Number
2101 Domestic Wastewater
Enterprise
Revenue
Intergovernmental 2016-2017 2017-2018 2018-2019 2019-2020
Actuals Actuals Adopted Budget Adopted
Budget
2101-000-3385 FEMA Reimbursement $ - $ 3,528 $ - $ -
2101-000-3889 | SJIVAPCD-Grnt Veh Purchase
Rev - 9,702 - -
Intergovernmental
- 13,230 - -
Charges for Services
2101-000-3426 | User Fees
2,038,750 2,075,866 2,197,697 2,220,000
2101-000-3441 MS4 Review Fees
- 2,809 - -
Charges for Services
2,038,750 2,078,675 2,197,697 2,220,000
Fines & Forfeitures
2101-000-3515 | Penalty Fees
24,803 28,702 33,647 33,900
Fines & Forfeitures
24,803 28,702 33,647 33,900
Return on Use of Money/Prop.
2101-000-3610 | Interest Income
2,194 7,976 600 610
2101-000-3626 | Rental Income
12,000 12,000 12,000 12,360
2101-000-3627 | Doms WW Land Lease Agmt
2,500 1,000 5,000 1,500
Return on Use of Money/Prop.
16,694 20,976 17,600 14,470
Miscellaneous Revenue
2101-000-3954 | Reimbursements/Refunds
4,188 19,281 4,500 4,550
2101-000-3955 | Other Revenue
1,306 1,642 - -
Miscellaneous Revenue
5,494 20,923 4,500 4,550
Revenue Total
2,085,741 2,162,505 2,253,444 2,272,920
Expenditures
Personnel Services
2101-815-4110 | Salaries
268,001 309,959 340,810 364,720
2101-815-4111 Contra-Pension Expense
(29,320) 21,133 - -
2101-815-4113 | OPEB Expense
- (7,614) . -
2101-815-4120 | Salaries - Part Time
1,097 10,575 24,139 26,616
2101-815-4130 | Salaries - Overtime
26,640 19,070 25,000 25,000
2101-815-4210 | Group Insurance
82,355 92,855 110,192 143,497
2101-815-4220 | FICA
349 845 309 309
2101-815-4221 FICA - Medicare
4,148 4,748 5,752 6,364
2101-815-4230 | PERS - Employer Contribution
36,031 37,078 42,853 62,987

85




2101-815-4231

PERS - Employee Contribution

5,106 8,851 8,917 15,663
2101-815-4250 | Unemployment Insurance

1,543 1,910 1,976 2,430
2101-815-4260 | Worker's Compensation

23,851 27,995 25,808 31,950
2101-815-4270 | OPEB Trust Contribution

- 13,150 11,822 11,822
2101-815-4290 | Physical Examinations

68 259 400 400
2101-815-4291 Uniform Expense

2,478 2,807 2,500 2,500

Personnel Services
422,346 543,621 600,478 694,257
Maintenance and Operations

2101-815-4300 | Professional Services

29,159 2,627 24,000 20,000
2101-815-4310 | Contract Services

170,414 93,526 188,613 127,854
2101-815-4315 | AB1600 Rate Study Contract
2101-815-4320 | Registration/Tuition/Training

1,653 3,037 4,800 4,800
2101-815-4331 | City Audit

7,420 7,600 7,600 7,600
2101-815-4340 | Computer Support Agreements

15,757 21,453 25,000 25,000
2101-815-4393 | Distribution O & M

6,147 8,141 10,000 10,000
2101-815-4410 | Utilities

219,906 246,101 240,000 240,000
2101-815-4411 Soccer Field Utilities

1,907 1,890 1,700 1,700
2101-815-4430 | Vehicle O & M

16,190 28,114 65,000 50,000
2101-815-4431 Equipment O & M

60,062 13,349 50,000 50,000
2101-815-4432 | Facilities O & M

48,438 20,398 61,714 61,714
2101-815-4436 | Storm Drain O & M

- - - 25,000
2101-815-4439 | Wastewater Trtmnt Plant O&M

5,116 13,543 50,000 50,000
2101-815-4440 | Rents/Leases

8,600 4,390 10,000 10,000
2101-815-4520 | Insurance

59,012 59,075 58,327 63,060
2101-815-4530 | Comm/Cell Phones/Telephone

4,641 7,844 5,000 6,000
2101-815-4540 | Advertisement

140 1,671 2,000 2,000
2101-815-4550 | Printing

463 366 5,000 5,000
2101-815-4560 | Bank Service Fee Agreements

5,176 6,467 3,500 3,500
2101-815-4580 | Travel/Conferences/Meetings

586 520 4,500 4,500
2101-815-4605 Lab Processing Expense

16,288 17,892 30,000 30,000
2101-815-4606 | Small Tools & Equipment

7,748 5,897 10,000 7,000
2101-815-4611 Office Supplies

3,856 2,741 3,500 3,500
2101-815-4612 Postage

7,763 7,233 8,500 8,500
2101-815-4619 | Miscellaneous Expenditures

1,392 831 2,500 2,500

86




2101-815-4641

Dues/Membership/Fees

27,150 41,621 36,000 44,000
2101-815-4740 | Cost of Issuance-2016ARfndBond
250,931 - - -
2101-815-4750 | Amortizat. Exp 2016A Refunding
(4,548) (6,822) - -
2101-815-4990 | Merced County Taxes
11,106 11,237 - 11,500
Maintenance and Operations
982,474 620,742 907,254 874,728
Vehicles, Equip &
Improvements
2101-815-7410 | Equipment Purchase
42,348 9,976 127,205 89,475
2101-815-7420 | Vebhicle Purchase
- - 44,000 11,250
2101-815-7430 | Furniture/Fixture/Improvements
- 500 - -
2101-815-7445 | Improvements/Infrastructure
- 53,802 - -
Vehicles, Equip &
Improvements 42,348 64,278 171,205 100,725
Debt Service
2101-815-4715 | Refnd Bond Ser.2016A-Principal
- - 180,000 190,000
2101-815-4723 | USDA Series A - Interest
31,470 - - -
2101-815-4724 | USDA Series B - Interest
28,553 - - -
2101-815-4735 | Refund Bond Ser.2016A-Interest
187,023 271,950 268,450 261,250
Debt Service
247,046 271,950 448,450 451,250
Non-Operating Expenditures
2101-815-8220 | Depr Exp - Improvements
350,626 373,206 - -
2101-815-8230 | Depr Exp - Equipment
15,750 20,595 - -
Depreciation
366,376 393,801 - -
Transfers Out
2101-815-7990 | Transfers Out
77,000 30,628 - -
Transfers Out
77,000 30,628 - -
Expenditure Total
2,137,589 1,925,020 2,127,387 2,120,961
Net Wastewater $ (51,848) $ 237,486 $126,057 $151,959
Estimated Fund Balance 6/30/2019 1,221,712
Estimated Fund Balance 6/30/2020 $1,373,671

87




DOMESTIC WASTEWATER
ENTERPRISE CAPITAL
PROJECTS FUND

Fund No. 2105

Fund Mission

The mission of the Domestic Wastewater Enterprise Capital Projects Fund is to account for all of the
activities, revenues, expenditures, assets and liabilities in construction, replacement, upgrade, and improvement
of major wastewater system capital facilities financed by wastewater development impact fees, grants, and water
rate payers.

Fund Description

Wastewater System Description

Livingston operates its own wastewater collection system and domestic wastewater treatment plant.
This collection system consists of approximately 31.25 miles of 6-inch through 27-inch diameter sewer pipe.
Approximately half of this total consists of 8-inch sewer mains. The “backbone” of the system consists of sewer
trunk lines, generally 10-inches in diameter and larger, that convey the collected wastewater flows to the
domestic wastewater treatment plant. There are nine lift stations in the collection system, the largest of which is
the Highway 99 Lift Station. The Highway 99 Lift Station pumps wastewater collected from the east side of
Highway 99, and discharges it on the west side of the highway into the Vinewood sewer trunk line.

During dry weather conditions, the average day dry weather for Livingston is 1.06 million gallons per
day. Wet weather flow currently is 1.64 million gallons per day. Continued development in Livingston will
increase the peak flow conveyed through the existing collection system. At build out, the average dry weather
flow is projected to be 4.5 million gallons per day and the average peak dry weather flow per day is projected to
be 6.60 million gallons. Those segments of the existing collection system will need to be replaced in order to
correct existing deficiencies and to accommodate growth.

Livingston’s first domestic wastewater treatment facility was constructed in 1963. It consisted of
screening, grit removal, primary clarification, anaerobic digestion, solar sludge drying, and six
treatment/percolation ponds. In 2004, Livingston completed a $7.7 million upgrade to the facility that included
a new oxidation ditch, two new secondary clarifiers, four new influent pumps, and a mechanical bar screen. The
plant has been producing an excellent effluent consistently well below the effluent limits. The Biochemical
Oxygen Demand, Total Suspended Solids, and nitrogen levels have all been less than 10 mg/l, approximately 20
percent of the maximum allowable limits.

Livingston has purchased 54.6 acres of property adjacent to the domestic wastewater treatment plant to
discharge water from the expanded domestic wastewater treatment plant. The City has completed the
engineering and the environmental studies for the wastewater treatment plant expansion. The total estimated
cost of the domestic wastewater treatment plant is $28,294,069. (See Figure 71 and Figure 72.).

Wastewater Development Impact Fees

The State Mitigation Fee Act (Government Code Sections 66000 et. seq.) allows municipalities to
impose development impact fees on new residential, commercial and industrial developments so that each
development pays its proportionate share of the impact these new developments have on the community. An
impact fee is an exaction:

88



Account Description
Number
2105 Domestic Wastewater Capital
Revenue
Intergovernmental 2016-2017 2017-2018 2018-2019 Adopted 2019-2020
Actuals Actuals Budget Adopted Budget
2105-000-3981 | CDBG Sewer Line Replacement $ - $ § - $3,000,000
Intergovernmental
- - - 3,000,000
Charges for Services
2105-000-3551 Developer Impact Fees
84,244 192,984 105,000 125,000
Charges for Services
84,244 192,984 105,000 125,000
Return on Use of Money/Prop.
2105-000-3610 | Interest Income
197 1 - -
Return on Use of Money/Prop.
197 1 - s
Transfers In
2105-000-3990 | Transfer In
77,000 - - -
Transfers In
77,000 - - -
Revenue Total
161,441 192,985 105,000 3,125,000
Expenditures
Projects
2105-835-7555 | CDBG Sewer Line Replacment
Exp - - - 3,000,000
2105-835-7560 | Scada Lift Station Project
3,600 - 30,000 15,000
2105-835-7574 | Solids Handling
1,403 - 70,000 300,000
Projects
5,003 - 100,000 3,315,000
Vehicles, Equip &
Improvements
2105-835-7550 | Repair, Replace & Refurbish
- - 176,000 116,778
Vehicles, Equip &
Improvements - - 176,000 116,778
Expenditure Total
5,003 - 276,000 3,431,778
Net Wastewater Capital $156,439 $192,985 $(171,000) $(306,778)
Estimated Fund Balance 6/30/2019 431,778
Estimated Fund Balance 6/30/2020 $125,000

89



TCP SETTLEMENT FUND

Fund 2016

Description

The TCP Settlement Fund is used to account for funds received from several chemical companies which are
used toward remediation of groundwater contamination from 1,2,3-Trichloropropane which was allegedly
included with soil fumigants used to control nematodes.

Account Description
Number
2106 TCP Settlement Fund
Revenue
Return on Use of Money/Prop. 2016-2017 2017-2018 2018-2019 2019-2020
Actuals Actuals Adopted Adopted Budget
Budget
2106-000-3610 | Interest Income $ - $ - $ - $75,000
Return on Use of Money/Prop.
- - - 75,000

Miscellaneous Revenue

2106-000-3701 Well#14&16 Loan# 2410004~
003C - - 4,000,000 3,273,061

2106-000-3703 | Well#8,9,13,17 Project #2,3

- - - 12,000,000
Miscellaneous Revenue
- - 4,000,000 15,273,061
Revenue Total
- - 4,000,000 15,348,061
Expenditures
Projects
2106-830-7445 | Improvements/Infrastructure
- - - 5,962,588
2106-830-7678 | Well#8,9,13,17 Project #2&3
- - - 12,191,804
2106-830-7679 | Well #14 & 16 Project 1
- - 4,000,000 3,273,061
Projects
- - 4,000,000 21,427,453
Expenditure Total
- - 4,000,000 21,427,453
Net Wastewater Capital $ - $ - $ - $(6,079,392)

Estimated Fund Balance 6/30/2019 6,154,392

Estimated Fund Balance 6/30/2020 | $75,000

90



SANITATION FUND

Fund 2103

Description

The Sanitation Enterprise Fund accounts for the financial resources collected and used to provide
weekly automated residential, commercial and industrial garbage, recyclable materials and green waste
collection to approximately 2,750 single-family residential units, 92 commercial dumpsters, one mobile home
park and 41 multi-family residential units.

The Livingston City Council approved an exclusive solid waste collection Franchise Agreement with
Gilton Solid Waste Management, Inc. on March 4, 1986. This franchise agreement was amended on July 17,
1990, June 7, 1994 and July 1, 1997. The franchise agreement requires Gilton Solid Waste Management to
provide solid waste collection at least once a week to all residential customers and more frequently to
commercial and industrial customers if needed. Gilton Solid Waste Management, Inc. is not required to remove
any waste resulting from the construction, alteration or repair of “buildings, house moving or demolition.” Nor
are they required under the franchise to remove any large dead animals or any “materials containing infectious
or contagious diseases.”

Gilton Solid Waste Management, Inc. is prohibited from making collections in residential areas prior to 5:00
a.m. or after 6:00 p.m. The company may not conduct collections at schools, churches, or those portions of
commercial districts adjacent to residential neighborhoods prior to 4:00 a.m. or after 6:00 p.m.

The City handles all billings and collections for the collection of solid waste in Livingston and has
agreed not to charge the contractor a franchise fee or billing fee until the City “determines a necessary and
mutually agreed upon fee schedule.” No additional contract charges to the franchisee have been made since
2003.

In addition to picking up garbage and recyclable materials, the Sanitation Enterprise Fund is also
responsible for street sweeping services. Streets are swept in accordance with the attached schedule.

91



Livingston Public Works Garbage Collection Routes

\

[==i==]

Iin

4] 0 ] i ]
gpoangRmERangag
g 0
U t i
~ by

Y
i [ =

ERIREEEI=ST

TR e
/_- [T 71 ]

MAP

GARBAGIE COLLECTI

(]

[

)

| = S b

92



Livingston Public Works Street Sweeping Routes

s >
s 3 2
= E E- g%
§§;E§§§
e = WRaz8R3
gz ESPEF
2l doNwa
&
- g8, x0%
=P gc4e
NEX
: S
SF2F
E;’ £ EREE
2 L
§§ ] M
E
. i
1 b
ki PRI ] |
LI it
Eg
idasant i
i i
T
7]
[ 5
A £

93




Account Description
Number
2103 Sanitation Enterprise
Revenue Intergovernmental 2016-2017 2017-2018 2018-2019 2019-2020
Actuals Actuals Adopted Adopted
Budget Budget
2103-000-3311 | Grant Funds $10,000 $5,000 $ - $ -
2103-000-3377 | CMAQ Grant For CNG Sweeper
- - 140,000 140,000
2103-000-3889 | SIVAPCD-Grnt Veh Purchase
Rev - 9,702 - -
Intergovernmental
10,000 14,702 140,000 140,000
Charges for Services
2103-000-3426 | User Fees